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Company Name: Shanghai MXCHIP Information Technology Co., Ltd

AL AR LiERRE ERBARFRAH

Address: Floor 9, Building B, Lane 2145,JinshaJiang Road, Putuo District, Shanghai
L XA RI% i TR R AL B 2145 F B 1 9 4%

The following sample information is provided by the client and responsible for its authenticity
LT B B % H B KRR

Sample Name # % 4 #*: Embedded BLE Module # X\ 3, BLE # 41

Type/Model #L#/% 5:  EMB1082-P

Reference Type/Model EMB1082-E

S IR 5

Material #1 % PCB Circuit Board PCB #, %4}

Supplier £ J 7 : MXCHIP

Sample State #£ #k4A:  Normal IE#

Date of Receipt 2024-05-31 Test Period 2024-06-04—-2024-06-20
AR E A 0 B A -

Test Request: As specified by client, to determine the

B EK: Lead(Pb),Cadmium(Cd),Mercury(Hg), Hexavalent Chromium [Cr(VI)],

Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers

(PBDES) , Bis(2-ethylhexyl) phthalate (DEHP) , Butyl benzyl phthalate (BBP),
Dibutyl phthalate (DBP) , Diisobutyl phthalate (DIBP)content in the submitted
sample(s). R#EF P EK, mAHFHF4 (Pb) .« 4 (Cd) . & (Hg) . 7~
W4[Cr (VI)]. Z®BE%K (PBBs) . %45 — kit (PBDEs) . 4i K —_H B —
(2-7.%E3) B (DEHP) . 4R —WE T ¥F (BBP) . AR _F®R-T
B (DBP) . 4\ X —_¥8_— 7 TH (DIBP) th&&.

Judge Standard: RoHS Directive (EU) 2015/863 amending Annex |l to Directive 2011/65/EU.

H AT ROHS #54- 2011/65/EU [t 3 Il #4454 (EU) 2015/863.

Test Result: Please refer to following page(s).

B 2R HJEET.

Conclusion: Based on the performed test on submitted sample, the result(s) comply with

% (=7 the limits as set by RoHS Directive (EU) 2015/863 amending Annex Il to
Directive 2011/65/EU. T xf i AbHE i #t 17 A0 U, FF A0 TR EI By #0125 RAF
4 ROHS #54 2011/65/EU [t 5 Il #15- IE 35 4 (EU) 2015/853=fifedil % ﬂn,

3 Reviewed b Approved b %\\%ﬁ%{
ETR NS B BT i

mspectlon and estmg and the seal on the perforation.This report cannot be reproduced except in full, without prior written approval of the
Company.Any disagreements of the test report should be fed back to us within 15 workdays upon receiving the report.
RFAERNERIA TR G T, RELCHEALT . RRBNEAERRERLEZLNR, AEGANEPERE, TEISEZHARE. dHdE
EAW NFREMEZERTERA AN AR Y. i RIS BE TRA. #F. ARREEHSEN.
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CheckCode & ¥ #: 848706

V4=2ANE 7O\

Test Item(s) Test Method :\:z?rsul::gr?t MDL Limit
| 3R |77 3 ER
BT E W77 3% BALE 7 A R MRAE
PP LC, Vi I T B IEC 62321-3-1:2013 XRF 20mg/k /
W, R BE, A ' I
Lead (Pb) 4 (Pb) IEC 62321-5:2013 ICP-OES 2mg/kg 1000mg/kg
Cadmium (Cd) 4% (Cd) IEC 62321-5:2013 ICP-OES 2mgl/kg 100mg/kg
Mercury (Hg) & (Hg) IEC 62321-4:2013 ICP-OES 2mglk 1000mg/k
yhg) A L hg +AMD1:2017 DA S
] IEC 62321-7-2:2017 UV-Vis 8mg/kg 1000mg/kg
Hexavalent Chromium
Cr(VD)] 7~#4 [Cr (VI)
[Cr(vI)] A6 [ ] IEC 62321-7-1:2015 UV-Vis 0.10ug/cm? /
Polybrominated biphenyls
(B IEC 62321-6:2015 GC-MS 50mg/k 1000mg/k
(PBBs)% 2 BX X (PBBs) g 99
Polybrominated diphenyl
ethers (PBDEs) #% J& — Kt IEC 62321-6:2015 GC-MS 50mg/kg 1000mg/kg
(PBDEs)
Bis(2-ethylhexyl) phthalate
(DEHP) 4K —_HER = (2-7, IEC 62321-8:2017 GC-MS 50mg/kg 1000mg/kg
FP3) B (DEHP)
Butyl benzyl phthalate (BBP) )
IEC 62321-8:2017 GC-MS 50mg/k 1000mg/k
MARK_FRT FH (BBP) e o
Dibutyl phthalate (DBP) 4f %
IEC 62321-8:2017 GC-MS 50mg/k 1000mg/k
— W8 = TH (DBP) A e
pULeI (Dl ), IEC 62321-8:2017 GC-MS 50mg/kg | 1000mglkg

R_WEB R THE (DIBP)

Address: No.1188 Yongjing Road, Jiading District, Shanghai, China
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B R E

No. Sample Description Restricted Results of Result of Wet Sorellvsion o
BE R R Substances XRF XRF Chemical Testing ROHS &3
D H#ER(mg/kg) | LFRRNER(Mmg/kg)
Pb BL / Comply %4
cd BL / Comply 54
Hg BL / Comply &
Cr(VI) BL / Comply 54
White PCB PBBs N.D. Comply &
B # PCB PBDEs IN N.D. Comply 4
DEHP / N.D. Comply ¥ &
BBP / N.D. Comply ¥ &
DBP / N.D. Comply 4F&
DIBP / N.D. Comply &
Pb BL / Comply 4
Cd BL / Comply &
Hg BL / Comply %4
Cr(VI) BL / Comply /54
White label with black o
lettering PBBS BL / CMEY
ERENTHEERE [ oo / Comply & &
DEHP / N.D. Comply &
BBP / N.D. Comply &
DBP / N.D. Comply ¥ &
DIBP / N.D. Comply ¥ &
Pb BL / Comply %4
Cd BL / Comply #4
Hg BL / Comply &
Cr(VI) BL / Comply 54
Silver metal shell PBBs y / /
RELET PBDEs / /
DEHP / / /
BBP / / /
DBP / / /
DIBP / / /
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No. Sample Description Restricted Results of Result of Wet Sorellvsion o
5E MR Substances XRF XRF Chemical Testing ROHS &b
D H#HER(Ma/kg) | HFERMER(mg/kg)
Pb BL / Comply /%4
cd BL / Comply 54
Hg BL / Comply /&
Cr(VI) BL / Comply % &
A Silver crystal oscillator PBBs BL / Comply &
GER R PBDEs / Comply &
DEHP / N.D. Comply 154
BBP / N.D. Comply %4
DBP / N.D. Comply %4
DIBP / N.D. Comply &
Pb BL / Comply 4
Cd BL / Comply &
Hg BL / Comply %4
Cr(VI) BL / Comply /54
c Black body PBBs oL / Comply &
L NN PBDEs / Comply 4
DEHP / N.D. Comply % &
BBP / N.D. Comply &
DBP / N.D. Comply ¥ &
DIBP / N.D. Comply 154
Pb BL / Comply %4
Cd BL / Comply #4
Hg BL / Comply &
Cr(VI) IN N.D. Comply % &
. Black body PBBs BL / Comply &
B ARk PBDEs / Comply /54
DEHP / N.D. Comply %4
BBP / N.D. Comply &
DBP / N.D. Comply &
DIBP / N.D. Comply % &
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Remark 3 B :

(1) XRF result is on total Br while test item on restricted substances is PBBs/PBDEs. XRF result is on
total Cr while test item on restricted substances is Cr(VI).

XRF R B RH% & Br &%, MRAYRZ PBBS/IPBDEs; XRF £RETHEE Crag, MRAM
i~ [Cr (VD) ]

(2) The XRF result is for primary screening, and further chemical testing by ICP-OES (for Cd, Pb, Hg),
UV-Vis (for Cr(VI)) and GC/MS (for PBBs, PBDES) is recommended to be performed, if the
concentration exceeds the below warning value according to IEC 62321-3-1: 2013. (unit: mg/kg)

XRF iz MK &R REME ik, R XRF £ RAH IEC 62321-3-1: 2013 il € &M EE, &
12 DPE P R EAGH AL R 7 3 A &, 4 ICP-OES M3k Cd, Pb, Hg; A UV-Vis JX <
# [Cr (VL) ], Fl GCIMS Mk % REK K A0 % % — KB, (3{r: mg/kg)

Element Polymer Metal Composite Materials
TE Rem e ZEemH
Cd BL £(70-30)< X <(130+30)<OL | BL £(70-30)< X <(130+30)<OL LOD < X <(150+30)< OL
Pb BL <(700-30)< X<(1300+30)< OL | BL <(700-30)< X <(1300+30)<OL | BL <(500-30)< X<(1500+30)< OL
Hg BL £(700-30)< X <(1300+30)< OL | BL <(700-30)< X <(1300+30)<OL | BL <(500-30)< X <(1500+30)< OL
Br BL < (300-30)< X / BL < (250-30)< X
Cr BL < (700-30)< X BL < (700-30)< X BL < (500-30)< X

(3) BL=Below limit ,IN = Inconclusive, OL=0ver limit, LOD=Limit of Detection;
BL=fFME, IN= T8, OL=#HRE, LOD=tE;
(4) 1mg/kg = 1ppm = 0.0001%;Zw & T 5% = B A4 — = 0.0001%;
(5) “/”= Not Conducted or Not Applicable;
“f 7= RIATMIA A E
(6) MDL = Method Detection Limit;
(7) “N.D.”= Not Detected (Below Method Detection Limit);
‘N.D=k @Bl (NFHERER) ;
(8) For metal sample
TE & B A i
a. The sample is negative for Cr(VI) if Cr(VI) is N.D.(concentration less than 0.10 pg/cm?).The
sample coating is considered a non- Cr(VI) based coating.
a. Y AN H IR E A N.D.(fk T 0.10ug/lcm? Bt), AL AT, B A8 A4,
b. The sample is positive for Cr(VI) if the Cr(VI) concentration is greater than 0.13 ug/cm®.The
sample coating is considered to contain Cr(VI).
b. % XW4E B9 E B T 0.13puglem® B, & 4T, BAH ANNE;
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c. The result between 0.10 ug/cm?and 0.13 pg/cm? is considered to be inconclusive. unavoidable
coating variations may influence the determination.
C. U ANMEHKREANT 0.10uglcm 2 5 0.13uglem® = jqBf, T HBEHERETAEHANE, HARRERAN
REFE R REZ R 2P BN EER.
(9) Based on the performed test on client requirements, the conclusion(s) shown is/are based on
the tested sample in the report .F5F 2 7 R, 2R 0E 3T AR HR & ProliR At

Photo of Sample & E K
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